1. Needle-nose pliers for zip tie trimming.
    • Needle-nose pliers for zip tie trimming.

    • 2.5mm Allen key for M3 screws

    • 2mm Allen key for nut alignment

  2. For the following steps, please prepare: X-end-motor (1x)
    • For the following steps, please prepare:

    • X-end-motor (1x)

    • X-end-idler (1x)

    • Linear bearing (4x)

    • M3x18 screw (2x)

    • M3nN nyloc nut (1x)

    • M3nS nut (1x)

    • 623h bearing with housing (1x)

  3. Insert LM8UU linear bearings into the printed parts (X-end-motor and X-end-idler) as shown in the picture. Make sure the first bearing in each printed part is pushed all the way down. DON'T TRY TO PUSH the bearings from the other side. There is a rim (smaller diameter of the hole). First pair of bearings should be in line with the top surface on both X-ends.
    • Insert LM8UU linear bearings into the printed parts (X-end-motor and X-end-idler) as shown in the picture. Make sure the first bearing in each printed part is pushed all the way down.

    • DON'T TRY TO PUSH the bearings from the other side. There is a rim (smaller diameter of the hole).

    • First pair of bearings should be in line with the top surface on both X-ends.

    • Second pair of bearings should be seated on the rim (close to the lower surface) on both X-ends.

    • You can press the bearings against the flat surface for easier insertion.

    • Place two bearings in a way that the inner balls of the second bearing are rotated 45° compared to the first. This way you will achieve greater contact with the smooth rod. See the third picture for more details.

  4. Insert nut all the way in (deeper than in the picture) and then add the screw. For now, we need the screw just to hold in place. Tighten the screw, until its head almost reaches the surface of the printed part. We will adjust the final position later.
    • Insert nut all the way in (deeper than in the picture) and then add the screw. For now, we need the screw just to hold in place. Tighten the screw, until its head almost reaches the surface of the printed part. We will adjust the final position later.

    • Make sure the M3x18 screw is not visible in the marked hole as it will block other screw in future step. If you can see the screw in the hole now, please release it slightly.

  5. ATTENTION: be very careful during the tightening, check the nut orientation and DO NOT use excessive force, you can break this part. Insert the M3nN nyloc nut in the X-end-idler. In case you can't press the nut in, don't use excessive force. Leave the nut for now and proceed with the other components for this step.
    • ATTENTION: be very careful during the tightening, check the nut orientation and DO NOT use excessive force, you can break this part.

    • Insert the M3nN nyloc nut in the X-end-idler.

    • In case you can't press the nut in, don't use excessive force. Leave the nut for now and proceed with the other components for this step.

    • Insert the 623h bearing into the X-end idler.

    • Secure it in place using an M3x18 screw.

    • Now, if needed, use the M3 screw to pull the nut in.

    • Place your finger on the bearing and ensure it can rotate freely. If needed adjust the screw.

  6. Take remaining smooth rods and compare their length. For X-axis you need longest rods (370 mm). Linear bearing (3x) NOW, PLEASE BE VERY CAREFUL! Gently insert the rod straight into the bearings, do not apply too much force and do not tilt the rod!
    • Take remaining smooth rods and compare their length. For X-axis you need longest rods (370 mm).

    • Linear bearing (3x)

    • NOW, PLEASE BE VERY CAREFUL! Gently insert the rod straight into the bearings, do not apply too much force and do not tilt the rod!

    • In case you manage to push out balls from the bearings, please count them. One or two balls are ok, if there are more of them, please consider ordering new bearings.

  7. Insert the rods with bearings fully into the printed parts. Insert the rods very carefully. Do not tilt the rods too much.
    • Insert the rods with bearings fully into the printed parts.

    • Insert the rods very carefully. Do not tilt the rods too much.

    • Ensure the correct orientation of the parts and rods.

    • There is a special opening in the top/bottom of both X-ends. Check if you pressed the smooth rod all the way in.

  8. For the following steps, please prepare: X-axis motor (1x)
    • For the following steps, please prepare:

    • X-axis motor (1x)

    • GT2-16 pulley (1x)

    • Ensure you are using the correct motor, there is a label on the bottom of the casing. The reason is, each motor has different cable length.

  9. There is a flat part on the motor shaft, rotate it upwards. Slide the Pulley on, note the CORRECT orientation. Compare it with the second picture!
    • There is a flat part on the motor shaft, rotate it upwards.

    • Slide the Pulley on, note the CORRECT orientation. Compare it with the second picture!

    • One of the screws must be facing directly against the pad (flat part) on the shaft. Slightly tighten both screws.

    • Don't press the pulley against the motor. Leave a gap so the pulley can rotate freely.

    • Don't tighten the pulley firmly yet, we'll get to that later.

  10. Prepare M3x18 screws (3x) Prepare the motor for X-axis with an assembled pulley.
    • Prepare M3x18 screws (3x)

    • Prepare the motor for X-axis with an assembled pulley.

    • Place the X-axis on the motor as shown in the picture.

    • Insert the M3x18 screws and tighten them.

  11. This is an easy easy chapter, have a 10% dose of bears ;)
    • This is an easy easy chapter, have a 10% dose of bears ;)

  12. X-axis is done!
    • X-axis is done!

    • Check the final look, compare it to the picture.

    • Checked everything? It's time for: 4. Z-axis assembly

Finish Line

455 other people completed this guide.

Jakub Dolezal

Member since: 02/20/2017

213 Guides authored

Team

Prusa Research Member of Prusa Research

Community

3 Members

354 Guides authored

One Comment

thanks guys!

Richard Perkins - Reply

Add Comment

View Statistics:

Past 24 Hours: 77

Past 7 Days: 579

Past 30 Days: 2,871

All Time: 10,195